28-560 BS-5

“‘ D E l—T A 16” WOOD/METAL Part No 419-96-651-0005

CUTTING BAND SAW

7 A Pentair Company Revised 4-29-94

10 o
10 T 1 -
™ b : ,%21?\427
02~ Rl | +——128
103 2 L k108 |29
o4 o—" %—_}Oé
104 (2 —g__ % o
103 (2% 130—
P B 133
0e—_ 4 |
N T
EARLY MODEL BLADE GUIDE MITER GAGE
FOR UNITS W/SERIAL NO 90E29843 & LOWER EARLY MODELS ONLY
Page 1/8S-5/CAJ




REPLACEMENT PARTS

REF

NQ  PART NUMBER DESCRIPTION

1 419-96-331-0002 COVER

2 426-13-754-0004 NAMEPLATE

3 419-96-754-0010 SWITCH DECAL (Early Models Only)

4 426-00-752-0006 WARNING LABEL

5 426-13-754-0008 BLADE CHART GUIDE

6 419-96-138-0003 KNOB

7 904-15-011-7116 EXT RET RING

8 1230880 FIBER WASHER

9 1231156 BEARING

10 419-96-094-0001 TIRE

1" 419-96-100-0001 WHEEL

12 419-96-059-0002 HINGE ASSY (Current Models Only)

13 905-04-101-3133 1/4" X 2 1/8" DOWEL PIN

14 901-01-060-0642 3/8-16 X 1" HEX HD SCREW (Early
Models Only)

15 904-02-020-1704 3/8" LOCK WASHER

16 419-96-059-0001 HINGE BRACKET (Early Models Only)

17 419-96-106-0002 WHEEL TENSIONING SHAFT (Early
Models Only)

18 419-96-072-0001 PLATE

19 419-96-754-0002 ADJUSTMENT DECAL (Early Models
Only)

20 419-96-014-0007 BRACKET

21 901-04-261-4010 5/16-18 x 2" THUMB SCREW

2 902-04-010-1403 5/16-18 WING NUT

23 902-02-040-1303 5/16-18 SQUARE NUT

24 419-96-075-0001 FIBER WASHER

25 928-01-041-5852 SPRING

26 419-96-133-0005 DRIVE BELT - FOR WOOD

27 901-03-043-1191 5/16-18 X 1/2° BUTTON HD SCREW

28 904-03-030-1656 5/16" EXT TOOTH WASHER

29 904-01-031-2937 FLAT WASHER

30 419-96-130-0001 DRIVE PULLEY - HIGH SPEED

31 904-15-011-7116 EXT RET RING

32 1230880 FIBER WASHER

33 1231156 BEARING

34 419-96-100-0001 WHEEL

35 419-96-106-0001 SHAFT

36 904-15-011-7116 EXT RET RING

37 1230880 FIBER WASHER

38 1231156 BEARING

39 419-96-094-0001 TIRE

40 419-96-100-0001 WHEEL

41 419-96-106-0001 SHAFT

42 419-96-049-0001 FRAME

43 419-96-106-0001 SHAFT

44 901-01-060-0682 3/8-24 X 1 1/2" HEX HD SCREW

45 901-11-020-0808 5/16-18 X 1* CARRIAGE HD SCREW
(Current Models Only)

46 419-96-754-0009 WARNING LABEL

47 901-01-060-0642 3/8-16 X 1" HEX HD SCREW

48 904-02-020~1704 3/8” LOCK WASHER

49 419-96-138-0002 KNOB

50 904-07-010-5571 FIBER WASHER

51 419-96-314-0001 BRACKET ASSY

52 419-96-004-0001 BLADE GUIDE BAR

53 904-01-031-2934 1/4” FLAT WASHER (Current Models
Only)

54 419-96-014-0008 GUIDE BRACKET (Current Models
Only)

55 901-04-260-1542 #10-32 X 1/2" THUMB SCREW

56 1231546 THRUST BEARING

REF
NO

85
86

88
89

91

100
101
102
103
104
105
106
107
108
109

125
126
127
128
129
130
131
132
133

3

PART NUMBER

901-04-150-1186

902-02-040-1309
901-01-060-0612
419-96-010-0001
902-01-010-1300
904-01-010-1620
419-96-054-0001
904-01-010-1610
901-03-010-3318

419-96-091-0001
905-01-010-6711

426-02-063-0002
902-01-120-1034
901-01-060-0623
419-96-095-0001
905-01-010-2728
901-11-020-0835
904-01-010-1636
1231355
904-10-031-2093
419-96-138-0004
422-02-074-0001
34-322

422-02-060-0003
901-05-163-1126

1087397

422-34-112-0002

1086926

422-34-050-0001
422-34-004-0001

DESCRIPTION

#10-32 X 1/4" HEX SOC SET SCREW
(Current Models Only)

#10-32 SQUARE NUT

1/4-20 X 5/8" HEX HD SCREW
GUIDE BLOCK

5/16-18 HEX NUT (Current Models Only)

FLAT WASHER (Current Models Only)
BLADE GUARD

FLAT WASHER (Current Models Only)
#10-32 X 3/8" HEX SOC HD SCREW
(Current Models Only)

TABLE

1/8" X 3/8" SPRING PIN (Early Models
Only)

TABLE INSERT

1/4-20 HEX NUT

1/4-20 X 1" HEX HD SCREW
TRUNNION

3/8” X 1 1/4” SPRING PIN

3/8-16 X 3 1/2" CARRIAGE HD SCREW
FLAT WASHER

5/16-18 X 1/2" HEX WASHER HD SCREW

WASHER

KNOB

HOLE PLUG

MITER GAGE ASSY (Current Models
Only), CONST OF:

HANDLE

#08-32 X 5/16" PAN HD SCREW

POINTER

PIVOT SCREW
SPRING WASHER
BODY

BAR

ITEMS 100 THRU 109 FOR USE ON UNITS
W/SERIAL NO 90E29843 AND LOWER

426-01-014-0002
901-04-260-1505
1231546

901-04-150-0208
419-96-010-0001
901-02-010-0514
904-01-010-1614
901-01-060-0612
902-01-120-1034
901-03-033-1447

1087469 MITER GAGE ASSY (Early Models Only),
CONST OF:
1087524 KNOB
904-07-010-5555 1/4" FIBER WASHER
1086924 SCREW
1086926 SPRING WASHER
422-34-050-0001 BODY
0908459 #08-32 X 3/8” PAN HD SCREW
1087397 POINTER
1087519 STUD
422-34-004-0001 BAR
NOT SHOWN ASSEMBLED

Page 2/BS-5/CAJ

GUIDE BRACKET

1/4-20 X 1/2" THUMB SCREW
THRUST BEARING

1/4-20 X 1/4” HEX SOC SET SCREW
GUIDE BLOCK

1/4-20 X 3/8” ROUND HD SCREW
FLAT WASHER

1/4-20 X 5/8" HEX HD SCREW
1/4-20 HEX NUT

SCREW

N



253

/—254 [—255

| 256
s Jy—254A ' g
— | \
AR,

//// \\\z\\\\\\\
<509 & w212 ()
e f@\\\\ ’</\ /‘\) i | 213
X /A\\\\\é’/ %| ‘\

~d ~ I _
/ Q"‘j SN 22
206 %ﬁ\ NN .
AN S ~ N
| AN e o
1 X\/ .
| AN

(‘ Ny \\\<
LG A A (222 (2

230 (2) ~ —224 {EARLY MODELS ONLY

AN AN e .
\\\,2\{\\ (.\’J —223
229 mﬁJ NN .é ‘;\Q —225
{

/252

240 (49—
241 (4)—
243 (2)
< 2438 (2)
245 (2)

241 (4) 245A () "\
242 (4) P
244 (2)
244A (2) 247 (32)—

\ 248 (32)— o
246 (2)
246A (2)

Page 3/B8S-5/CAJ




REPLACEMENT PARTS

PART NUMBER
419-96-343-0001

901-01-060-0605
904-01-010-1620
419-96-343-0002
419-96-043-0003

419-96-074-0002
419-96-084-0003
419-96-138-0005

419-96-048-0001
901-11-020-0823
901-01-060-0609
904-01-010-1620
902-01-010-1300
50-540

427-99-014-0063

DESCRIPTION

FENCE ASSY, CONST OF: /
5/16-18 X 1/2" HEX HD SCREW N
FLAT WASHER

FENCE - STEEL (Early Models Only)
FENCE - ALUMINUM (Current Models

Only)

END CAP (Current Models Only)

SLIDE

KNOB

FOOT

3/8-16 X 1 1/2" CARRIAGE HD SCREW
5/16-18 X 1 1/2" HEX HD SCREW

FLAT WASHER

5/16-18 HEX NUT

STAND, CONST OF:

BRACKET (2.46"H X 25.68" W X .90" D

Current Models Only
427-99-014-0041 BRACKET (2.96"H X 25.68" W X .94" D
Early Models Only)
427-99-014-0062 BRACKET (2.46"H X 31.68” W X .90" D,
Current Models Only)
427-99-014-0056 BRACKET (2.96" H X 31.68" W X .94” D,
Early Models Only)
427-99-014-0061 BRACKET (2.46"H X 12.18" W X .90” D,
Current Models Only)
427-99-014-0057 TIE BAR (2.69"H X 12.18" W X .94" D, Early
Models Only)
427-99-014-0064 BRACKET (2.46"H X 18.18” W X .90" D,
Current Models Only)
427-99-014-0031 BRACKET (2.69"H X 18.18" W X .94” D, N
Early Models Only)
902-01-010-1300 5/16-18 HEX NUT ,
904-01-010-1620 FLAT WASHER ~
901-11-023-1476 5/16-18 X 5/8” CARRIAGE HD SCREW
427-99-066-0034 LEG
427-99-048-0001 FOOT
419-96-133-0007 DRIVE BELT - FOR METAL
438-01-302-0647 CORD SET
438-01-004-0007 CORD CONNECTOR
904-03-030-1795 3/16" EXT TOOTH LOCKWASHER
438-01-004-0079 HEYCO BUSHING
438-01-302-0646 CORD SET
965-03-010-0003 WRENCH
438-01-004-0054 CLAMP
NOT SHOWN ASSEMBLED
NOT SHOWN

REF REF
NO  PART NUMBER DESCRIPTION NO
200  438-01-017-0140 POWER SWITCH, INCL: t
200A 400-06-068-0002 SWITCH KEY 233
201  901-02-010-0564 #06-32 X 3/8” ROUND HD SCREW 234
202  402-09-031-0002 SWITCH PLATE 235
203  901-06-121-7383 #10-24 X 3/8° PAN HD SCREW (Early 235A
Modsls Only)
203A 901-02-453-1123 #10-32 X 1/2" PAN HD SCREW 2358
(Current Models Only) 236
204  438-01-011-0036 INSULATION 237
205  419-96-301-0001 BOX ASSY 238
206 1230523 SPACER 239
207  419-96-014-0004 CLAMP 240
208  419-96-406-0001 TENSION ASSY 241
209  419-96-075-0001 FIBER WASHER 242
210  901-02-030-0957 1/4-20 x 2" FLAT HD SCREW (Early
Models Only) 243
210A  901-01-060-3068 1/4-20 X 2" HEX HD SCREW (Current
Models Only) 243A
211 62-070 MOTOR - 1/2" HP, SINGLE PHASE
212 901-04-150-0206 5/16-18 X 5/16" HEX SOC SET SCREW 244
213 419-96-003-0001 ARBOR
214  901-11-020-0808 5/16-18 X 1" CARRIAGE HD SCREW 244A
215 1231516 3/8" RUBBER WASHER
216  419-96-014-0001 MOTOR PLATE 245
217  904-01-010-1620 FLAT WASHER
218  902-01-010-1300 5/16-18 HEX NUT 245A
219 902-01-010-5900 3/8-16 JAM NUT
220  904-02-020-1704 3/8" LOCK WASHER 246
221  419-96-132-0001 SCALE
222  901-02-160-3729 #08-32 X 1/4” PAN HD SCREW 246A
223 419-96-074-0001 HOLE PLUG (Intermediate Models
Only, See Service Note A) 247
224  419-96-031-0002 COVER (2) - NO THREADS (See 248
Service Note A) 249
225  901-02-010-0535 1/4-20 X 1 1/4 ROUND HD SCREW 250
(See Service Nots A) 251
226  419-96-031-0001 COVER - THREADED (Early 252
Modelis Only See Service Note A) 253
227  902-01-120-1034 1/4-20 HEX NUT (See Service Note A) 254
228  901-01-060-0642 3/8-16 X 1" HEX HD SCREW 254A
229  902-01-010-5900 3/8-16 JAM NUT 255
230  904-10-031-2093 WASHER 256
231 419-96-129-0002 RAIL 257
232 1231549 KNOB "
SERVICE NOTE:

A - Early models used one threaded (Ref No 226) and one unthreaded (Ref No 224) cover and a round head screw (Ref No 225). intermediate models used
one plastic plug (Ref No 223). Current models use two unthreaded (Ref No 224) covers, a round head screw (Ref No 225) and a hex nut (Ref NO 227).

This parts list is provided to aid in obtaining service

STANDARD SAFETY EQUIPMENT

In order to promote tool safety, Delta International Machinery Corp. strictly enforces the policy of repairing or replacing any damaged
or missing standard safety equipment on machines presented to Delta Authorized Service Center for service/repairs. Any product
which is presented to a Delta Authorized Service Center for repairs which contains missing or damaged standard safety equipment

will have that equipment repaired or replaced and the customer will be charged for any such service/repairs. Customers can avoid

such charges only if the missing safety component is supplied to the service center at the time of repair. N

Technical Publications Department or through your local service outlet.

Page 4/BS-5/CAJ

parts. Copies of the instruction and maintenance literature can be obtained through the Delta

Printed in U.S.A.



